XZEARMICCDHAZTZR BHRAICEDTRICBBFEL TS L,
Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje.

KyOSHD

HE FINEST RADIO CONTROL MODELS

MAINTENANCE MANUAL
XTIV AGRAE
1:9 Scale Radio Controlled .18 Engine Powered 4WD Rally Car

DRX readyset (with KT-6)

R =
QN

By rvosuc
MoiorSports

-

OFMKIFHEITIBICHBLTHD E T, AVTFVRP/N—YDIHADER(C

SEICLTLEE W, AT Y AP TORNENGAIE. HELKS
DIRFEES U < [FYt I —BXEZ TREAVEDE LT L,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.

\
OA VT F Y AP/IN—YRIRT BBIE. EXPEHREEL I BVES
[CRERTTLLIZE W,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@ Faire attention de ne pas perdre de vis ou autres petites pieces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algn repuesto.

J

HUBHRDIH, FERAKELE T ZH5EHH D ET, *Specifications are subject to change without prior notice! *Technische Anderungen sind ohne vorherige Ankiindigungen méglich!

*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso
© Copyright 2009 KYOSHO CORPORATION / ZEMTin s i 5
31042-MMO1

(FOZEIRIATE)




ficZ% X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

B CTICHERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!
WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
53’5% IMPORTANT: Maniez les outils avec prudence!
! AVISO: Maneje las herramientas cuidadosamente!

f fEAT 3 TEORIRWCIE. HERLTEE WL,

FYMA>TWBHIR
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDASJ

—fREGTR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

779 —

ACCESSORIES / Zubehor
ACCESSOIRES / ACCESORIOS

WAL Y F (1.5mm, 2mm, 2.5mm, 5mm)
Hex wrenches (1.5mm, 2mm, 2.5mm, 5mm)
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 5mm)
Clé allen (1.5mm, 2mm, 2.5mm, 5mm)
Llaves Allen (1.5mm, 2mm, 2.5mm, 5mm)

1.5mm Q m
2mm

2.5mm Ej

5mm

H+FLYF (K)
Cross Wrench (big)
Kreuzschlussel (groB)
Clé en croix (grande) |
Llave de cruz (Grande)

(i

@SV LYFEULTRATERTY,

B+ RZ0/N— (R #H N
Phillips screwdrivers (sizes: L, M, S)
Kreuzschlitzschraubendreher
Tournevis cruciforme
Destornilladores Phillips

—f )

BoVARYF _
Needle Nose Pliers | ] /\*.7‘:
Flachzange Scissors
Pinces plates Schere

Ciseaux

Alicates de punta fina

Tijera

:

BAhyyY—F+17
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter

Cuchilla de Hobby

(77T —

W= /)X\—
Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

No.96154
KYOSHO ZAXRY v LY )L—
KYOSHO Special Glue

i
L)
B AR i
Instant Glue / Sekundenkleber

Colle cyanoacrylate / Pegamento instantaneo g

Hx>OyJ#l
Screw Cement / Schraubensicherung
Frein filet / Fijatornillos

No.96178 —
0w 2%+ k(F58E/10cc)
Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

SCREW
CEMENT

-

No.36219

SPFA7TvI—~N—

SP KNIFE EDGE REAMER

REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

Can be used as plug wrench.
Krezenschluessel

— [ & []1
— 111

TRINIARET, B ~15mmORBIFHNTEEZIETY,

No need to pre-drill! Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, natzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans

Peut-étre utilisé comme clé a bougie. =)
Puede utilizarse como llave de bujias Awl
Spitzahle
. I

m7U2 Poingon

Grease Punzén

Fett

e T ]
Graisse {
Grasa

effort! Idéal pour les carrosseries.
Perfora agujeros desde 1 a 15mm.

I THID;EE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

I TORICTROZ EISERLTLLEE W,

Q@ DFHPEZRLFis. BEZERET D,
Qv NODABRZHEMND D,
KA—FRR, RENHDFUIS, BELKRDHDER
FIEM, Ui M1 —H K=, FTTERLES
A%
QNS BRERDFET A XEBREZBWVWLSICT B,
ZSEICLUTHERUBHSHEIITS,
@TPEREMHHD EEE - - -
fid ZAHANEL THBMNEESNDETHIDH T

<fEeawn,
fefeU, SMRAERITZ2ETHS D EEIANED
BRLIEDET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
whom the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an lhren Fachhéndler oder an den
Kyosho-Vertreiber in lnrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgroBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht iberdrehen!

Correct
Richtig
Bon
Correcto

NTRVARRY

o

s

3

Wrong
Falsch
Mauvais
Mal

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des pieces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites piéces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCE BPREINES EXVIWIERENEZ A > TWET, SAZFICRIEITRNG D XTI OTHERL THSMHEIITT
KIEEW, Ffey ERBIEIZHICADTVNEHDEHDEITDT, FleE L THRHENLIZEI U,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step. Some screws are extras.

Der Baukasten enthalt Schrauben und Zubehdr in unterschiedlichen Ausfiihrungen. Vor der Montage stets die korrekten Abmessungen
und Bauformen prifen.

Ce kit contient des vis et autres piéces de tailles et de formes différentes. Avant de les utiliser vérifier les a I'aide du schéma a I'échelle 1 présent
sur chaque étape de montage.

Este kit contiene diversos tipos de tornillos y tuercas de diferente métrica y formas. Antes de instalarlos, compruebe los tornillos en la tabla a
tamafio real de la parte izquierda del dibujo. Algunos tornillos no estan incluidos.

@t X DiESE / SCREWS @/ |\ERFD Y X / OTHER HARDWARE
Schrauben / VIS / TORNILLOS Andere Teile / AUTRES / OTROS ACCESORIOS
EX TPER 3x12mm £ X 3mm TyI¥v—-Fvh E4EVY VY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela * Tuerca Clip E4
ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\‘ ﬂu\\\\\\\\\\\\\\\\\\\\\\\“ | _ 7N
‘ ‘f smm Smm (© ) 4mm
FrvI7ER TPHSER 12mm ”
Cap Screw TP F/H Screw N
Inbusschraube SK Treibschraube 5x10mm X&) - "FY¥T 5.8mm EOR—IL
Vis Vis TP F/H 3xi2mm U5 £ 2 Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague_MetaI :F_ioulements a billes Rotule 6.8mm
W Dmmm Vis F/H 3x12mm Casquillo Metalico - Rodamiento Rotule &.8mm

Tornillo 3x12mm F/H
YIER Ty hEX

5mm

S
Flat Head (F/H) Screw Set Screw —‘L 3mm 'l C
SK Schraube Gewindestift ‘f Q
Vis F/H Vis BTR M

(&

Tornillo F/H Prisionero Lm) -8mm

SBAEDR M So funktioniert die Bauanleitung: £ 1
How to read the instruction manual: Comment lire les instruction: ( "HHH&J Example]
Como leer el manual de instrucciones: ( Exemple BGISpIEl Ejemplo )
A: ZOEBE THIT2HEE L ZDEHM. - - -
B: /|\WERRDLET. RYE. ERK. 1 JHY RN 3> [ Front Suspension / Vordere Aufhdngung
C: v NOIHRIE. EREEZBRWTF— Suspension avant / Suspensién Delantera X

No. WM 5N TWET, ART /=YY%

BAT2KIEF—No.ZSRUL TIEE L,
D: HHBATHS < DY — I HEASNT @sx e o
\,\i‘é}, 7—7LC;‘E%L/T?FHEZT%5E&Q Lager
<< 71__-(‘5 Lo Y7 DFMIE HN—Y Bague Métal 5x10mm
DTFICHDERT, ) i
Casquillo Metalico 5x10mm
A: Gives the name of the part being made and
the serial number of steps for assembling. [ | (/7 \ | ... 4
B: Details the key-number of parts, actual-size
drawings and quantity of parts to use.
C: All parts, except screws, are identified by key DESA 4
Numbers. When purchasing spare parts, i i
identify the key number of the part required Achsschenkstholzen
and cross reference this to the Spare Parts Vis a fusée
page, which shows the purchasable spare King Pin
parts and the key numbers contained within.
D: This instruction manual uses several O @:m] ————————————— 4
symbols. Pay careful attention to them

during construction. Details are given at the

bottom of each page. . . .
A: Numéro de la plage de montage et le nom de A: Indica el nimero del Paso y la Parte a ser

A: Die Nummer der Baustufe sowie das zu la piece a assembler. montada.
bauende Teil werden angegeben. B: Numéro de référence de la piéce, nom, B: Numero, Nombre de la Pieza, Dibujo a
B: Teilenummer, Teilename, Darstellung in illust-ration en grandeur réelle et quantité escala real, Cantidad utilizada.
Orlglnélgroﬁe und Anzahl. utilisée. C: Todas las piezas, excepto los tornillos vienen
C: Die Teilenummer stellt den Bezug zu unserer C: Toutes les piéces, exceptées les vis, sont identificadas por un nimero. Para
Bestellnummer her. Am Ende der identifiées par un numéro de référence. Pour comprarlas por separado,
B_auanleltung_flnden Sie eine Ersatzteilliste, I'achat de piéces de rechange, trouvez ce mire el nimero en la lista de piezas y apunte
die zu der Teilenummer die entsprechende numéro dans la liste pour piéces de rechange la referencia de la columna izquierda.
Bestellnummer liefert. 3 lafi i 5 . . . .
) ] ) alafin de cette notice. Toute alagauche de p. gste manual de instrucciones utiliza diversos
D: Diese Bauanleitung verwendet verschiedene cette méme liste, vous trouverez ainsi le simbolos.
Piktogramme, deren Bedeutungen unten auf numéro de commande correspondant.

. . " Téngalos en cuenta durante el montaje.
jeder Seite erklart werden. D: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.




FHII THID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

SREAZ(ICEDbhTWEY—7

Symbols used throughout the instruction manual, comprise:

JER U THII TS

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BREEER CEEY %,

Apply instant glue (CA glue, super glue).

Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JTLRERAITEET 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

TIVRA%EED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

BEIER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

Erklaerung zu den Symbolen in dieser Anleitung

Liste des symboles a respecter lors du montage:

Pictogramas utilizados en este manual de instrucciones

E @ =] 74 BN

EBRU LS ICHIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

RAENY R B,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez l'excés.

Corte el sobrante.

R1ES,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

IOV IHZERD,
Apply threadlocker (screw cement).

Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

IR,
For Left.
Links
Gauche
Izquierda

h

AIEY 2L SICHEIZITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
AsegUrese que la pieza se mueve suavemente.

HFSODIRICHITS,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

2ty MBEIZTS (B,

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

BRI,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafo real.

AR,
For Right.
Rechts
Drolte
Derecha




1 77 %Y / Differential / Gear Differential
Différentiel / Diferencial

(B> —H)
(For center)
(Mitte)

(

Pour le centre)
(Central)

2

AN

o

S

v H)
(For front and rear) R
(vorn & hinten) \
(Pour l'avant et I'arriere)
(Delantero y Trasero)
4 @ N\

@
@®

- J

zavk/YUVvHA
X2 For front and rear
vorn & hinten

Pour l'avant et I'arriere
Delantero y Trasero

Y45 —H
For center
Mitte

Pour le centre
Central

(ZAy b~/ UYA)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

(tvv—m) d% (16)2.6x12mm(TP F/H)
(For center)
(Mitte)
(Pour le centre)
(Central)
(912x 18 x 4mm RF7 YV
Ball Bearing
Kugellager
Roglem?ants a billes 2'6X12mm(TP F/H)
Rodamiento (t>¥—H) (zOv k/UvA)
2.6x12mm
(For center) (For front and rear)
(TP F/H) (Mitte) (vorn & hinten)
7777777 6 (Pour le centre) (Pour l'avant et l'arriére)
(Central) (Delantero y Trasero)
] ®4x10mm VLA ®4x27mm ¥ v 7k @F7vaAvh BEYI-FI7Va1hk
@0ov > Ps Shim Shaft Differential Shaft Differential Shaft
O-ring PS Unterlegscheibe Welle Welle Differential Welle Differential
O-Ring P5 Rondelle de callage Axe 4x27mm Noix de cardan Noix de cardan
Joint thorique P5 @ Arandela Eje 4x27mm Salida diferencial Salida diferencial
Junta TéricaP5 | () ) 6 LT
|------3

B)5x12mm YL

(02x10.8mm £ Shim
Pin Unterlegscheibe
Stift Rondelle de callage
Axe 2x10.8mm Arandela
Pasador ~  \ \U/ /7
S

(®2.6x 12mm TPH S E R

TP F/H Screw

SK Treibschraube

Vis TP F/H 2.6x12mm
Tornillo 2.6x12mm TP F/H

g O
ffffffffff 4
#®12x15x0.2mm ¥ L
Shim
Unterlegscheibe
Rondelle de callage
Arandela

TUREED, X2 2ty MEIZTS (A1),

Apply grease. Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.

Aplicar grasa. Repita las veces sefialadas.




FY R o X / Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

(02 x 10.8mm £~
Pin
Stift
Axe 2x10.8mm
Pasador
i®5x 10mm X7 YU >
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

195 x 8mm X7 UV
Ball Bearing
Kugellager
Roulements a billes

p
@ X
Cross section
Querschnitt
Vue de coupe
Vista lateral

F R v o X / Gearbox / Getriebegehause
Carter de différentiel / Caja de transmision

(ZOy ~/UVH)
(For front and rear)
(vorn & hinten)
(
(

Pour l'avant et l'arriére)
Delantero y Trasero)

26x12mm TPE X
TP Screw
LK Treibschr
Vis TP 2.6x12mm
Tornillo 2.6x12mm TP

2.6x12mm(TP)

Zavk~/UYHA
For front and rear
vorn & hinten
Pour l'avant et 'arriére
Delantero y Trasero

2.6x12mm(TP)

TR ZED, 2 2ty MEIZTZ (),

Apply grease. W4 pssemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.

Aplicar grasa.

Repita las veces sefialadas.

B ECER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.




3x35mm

4 70> hFY Ry o X | Front Gearbox / Vorderes Getriebegehause
Carter de différentiel avant / Caja de transmision Delantera

3x12mm TPE X
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
ﬂu\\\\\\\\\\\\\\\\\\\\\\\\‘r ———————————————— 4

@95.8mm EOR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Roétula 5.8mm

Cle- ==

3x35mm EX
Screw
LK Schraube
Vis 3x35mm
: Tornillo 3x35mm
i ey

,,,,,,,,,, 2 |
-
Tmm
)
N\

Q 7R

Holes for mounting.

Diese Bohrungen
verwenden

Trous pour le montage.

Aguijeros a utilizar.

5 )£+ /Ry o X / Rear Gearbox / Hintere Getriebegehduse
Carter de différentiel arriere / Caja de transmision Trasera

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
ﬂu\\\\\\\\\\\\\\\\\\\\\\m ———————————————— 6

@95.8mm EOR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

<
#1mm
approx. Tmm E:‘
ca. Tmm | —
3x12mm(TP) 2;;’(')?”1 :n”r‘nm
J

0O ir

Holes for mounting.

Diese Bohrungen
verwenden

Trous pour le montage.

Agujeros a utilizar.

(2 R UTHII TSR, / Pay close attention here! / M= ITER. / Note the direction. /

=l \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

Einbaurichtung beachten. / Notez le sens. / Fijarse en el dibujo.




¥+ > — / Chassis
Das Chassis / Chassis / Chasis

Front Gearbox

3x12mm(TP F/H)

3x12mm(TP F/H)

ZOYRFPRY IR

Vorderes Getriebegehéuse
Carter de différentiel avant
Caja de transmision Delantera

Y FviRy o X

Rear Gearbox

Hintere Getriebegehause
Carter de différentiel arriere
Caja de transmision Trasera

3x12mm(TP F/H)

3x12mm(TP F/H)

3x12mm TPHZEX
TP F/H Screw  SK Treibschraube

Vis TP F/H 3x12mm  Tormnillo 3x12mm TP F/H
TS - oo 10

7 t—7R+tz -+ /\—/ Servo Saver / Servo Saver
Sauve-servo / Salvaservos 4

#99mm
approx. 9mm
ca. 9mm
environ 9mm
aprox. 9mm

y,
N\
3x8mm X 3x10mm Y EZR @9)5.8mm EOR—)L
Screw F/H Screw Pillow Ball
LK Schraube SK Schraube Kugelschraube
Vis 3x8mm Vis F/H 3x10mm Rotule 5.8mm
Tornillo 3x8mm Tornillo 3x10mm F/H Rétula 5.8mm
[ EaS 4 Dmmmmm ,,,,,,,,,,,,,,,, 2 Omm ,,,,,,, 3

3x10mm(F/H)

PR #Y0y EERS,

= Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.
Aplique liquido fijatornillos.

o ELEETSI= ae R

Das Teil muB sich leicht bewegen lassen.

El Ensure smooth, non-binding movement when assembling. Lk

La piéce doit pouvoir pivoter autour de la vis.
Aseglrese que la pieza se mueve suavemente.

T R,

| | Temporarily tighten.
Vorldufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

o kUKD
°\~ Cut off excess.
Uberschiissiges Material abschneiden.
Coupez I'exces.
Corte el sobrante.

L{ BEICER,
Note the direction.

Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.




Y% —F+Rv 2 X/ Center Gearbox / Die mittlere Getriebegehéduse
Carter de différentiel central / Caja central

3x10mm TPE X 3x10mm(TP)
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

[ - 4

3x10mm(TP)

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

> & —FRv o X /Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja central 3x12mm
( £ = - #37mm
Ene— dRUsEER approx. 7mm
ca. 7mm
environ 7mm
aprox. 7mm
RUBRER) #I7mm > - > -
s approx. 7mm
3x12mm ca. 7mm — |
druzeck environ 7mm
aprox. 7mm
3x12mm EX B
Screw .
LK Schraube
Vis 3x12mm
Tornillo 3x12mm
«llllllllllllllllllllllll **************** 4

JLREBRITEET 5.
(E= Apply rubber type glue.
Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.




9 —F¥Rv I X/ Center Gearbox / Die mittlere Getriebegehause

Carter de différentiel central / Caja central

97mm

Iy

102mm

\ ‘!_“\

/-/(/‘;“ ,\v
'\§\_j\\5\

1\

3x10mm(TP F/H)

3x10mm(TP F/H) Vis TP F/H 3x10mm

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 4

1 1 708y k7 vI—7"vF | Front Upper Deck
Vordere, obere Chassisplatte / Platine supérieure avant / Soporte delantero

§\3x10mm(TP)

3x10mm(TP)

3x10mm TPEX 3x10mm TPHZEX
TP Screw TP F/H Screw
LK Treibschr SK Treibschraube
Vis TP 3x10mm Vis TP F/H 3x10mm

Tornillo 3x10mm TP ornillo 3x10mm TP FH
| o -~ s [y 2

T

Q T, RIEHLTWHD,

Use the screws that were tightened
temporarily in Step [ -

Schrauben aus Baustufe i verwenden.

Fixer les vis qui étaient temporairement
fixées a I'étape H .

Utilice los tornillos apretados de manera
provisional en H .

g&SHOmm(TP F/H)

TIRERB, RYH, O %5 DIEICHEIIT %,

Apply grease. True-to-scale diagram. O Assemble in the specified order.

Fetten. MaBstabsgetreue Darstellung. In der angegebenen Reihenfolge zusammenbauen.
Graissez. lllustration a I'échelle. Assemblez dans I'ordre indiqué.

Aplicar grasa. Dibujo a tamafo real. Realice el montaje en el orden indicado.

10




1 2 77w IX—7FvF* /Rear Upper Deck
Hintere, obere Chassisplatte / Platine supérieure arriere / Soporte trasero

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 3

3x10mm TP ZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

D&mm ffffffffffffffffffff 2

ﬁg 3x10mm(TP)

_ ff, //:,
o) ‘J|l|||!| il
IO =

|'~’ )

3x10mm(TP F/H)

1 3 70> kYR —L [ Front Suspension Arm / Vordere Aufhdngung Querlenker
Suspension Triangle avant / Suspensién delantera

3x39mm ¥+ 7k
Shaft
Welle
Axe 3x39mm
Eje 3x39mm

€03 x 46mm ¥ 7 b

Axe 3x46mm
Eje 3x46mm

2.6x6mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x6mm

Tornillo 2.6x6mm TP
—————————————————————— 2

@, @) o 27— LFRIBERLBETT.
, suspension arms are interchangeable between front / rear and left / right.
Vordere Aufhaengungen (Teil und ) sind zwischen links/rechts und
vorne/hinten austauschbar.
Les triangles sont interchangeables entre avant/arriere et gauche/droite.
Los brazos de suspension , pueden cambiarse
delante detras, izquierda derecha.

ERL THEII TS,
Pay close attention here! %

Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EERU &L SITHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

11




1 4 70> kX2 /= ] Front Bumper
Vordere StoBstange / Pare-choc avant / Parachoques delantero

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 8

3x10mm(TP)

3x10mm(TP)

1 5 U4 X7 — Ln / Rear Suspension Arm O~
Hintere Aufhédngung Querlenker / Suspension Triangle arriére / Suspension Trasera N~ | ‘/ v,

@3 x56mm ¥ 7k
Shaft
Welle
Axe 3x56mm
Eje 3x56mm

®)3x39mm ¥+ 7 bk

Axe 3x39mm
Eje 3x39mm

% EARULSICHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

4

BEIER,

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

12




1 6 1)47/)X>JX— | Rear Bumper
Hintere StoBstange / Pare-choc arriere / Parachoques trasero

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 4

3x10mm(TP)

3x10mm(TP)A€§

RATT7IYT Yy, UV F v/ Steering Knuckle, Rear Knuckle ATTYYTF YT ILADH,

: ; S L L @roR—ILERD i3,
Lenkhebel, Radtraeger hinten / Fusée de direction, Fusée arriere / Mangueta direccion, Mangueta trasera Install 34) pillow ball on steering

knuckle only.

(19 12x18x4mm X7 U Kugelschraube (Teil 24)) nur
Ball Bearing am Lenkhebel montieren.
Kugellager Fixer la rotule sur la fusée
Roulements a billes de direction.

Rodamiento Instale la rotula solamente
en la mangueta de direccion.
fffffff 4

©6x 12mm X7 Y2
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@ 11mm EOR—JL
Pillow Ball
Kugelschraube
Rotule 11mm
Roétula 11mm

@)5.8mm EOMR—)L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Roétula 5.8mm

@ o

d02x 10.8mm E>~

ATF7IYVTFv LA
X2 For Steering Knuckle
Fir Lenkhebel

Fusée de direction
Para mangueta de direccion

vYrvy7ILA
X2 For Rear Knuckle

| |
| |
| |
Pin ! ! O ,
Stift : : Fir Radtraeger hinten
Axe 2x10.8mm | | KALYF (5mm) | Eusee arriere
Pasador [ Hex Wrench (5mm) I ara mangueta trasera
S b : Sechskantschliissel (5mm) :
| Clé Hexagonale (5mm) | TAREERCESET S,
I Llave Allen (5Smm) I {EE Apply rubber type glue.
N / Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.
o [EEEEESIE AN % ERRAU LS ICHEIT, 2 2ty MELTS (B). L ERIF. &R,
dl Ensure smooth, non-binding movement when assembling. Assemble left and right sides the same way. W4 pssemble as many times as specified. For Left. For Right.
Das Teil muB sich leicht bewegen lassen. Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Links Rechts
La piéce doit pouvoir pivoter autour de la vis. Assemblez le coté gauche comme le coté droit. Assemblez aussi souvent qu'indiqué. Gauche Drolte
Asegurese que la pieza se mueve suavemente. Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. lzquierda Derecha

13




1 8 ATF7 Y>>+ w2 )l | Steering Knuckle
Lenkhebel / Fusée de direction / Mangueta Direccion

4 )
m | 75mm [EI |
\ \*:::\ I =1
N
PARDAN
Front
Vorne
Avant Y,
Delanteros

AFT7 U TFy oI (KA
Steering Knuckle (For Left)
Lenkhebel (fir links)

"
Fusée de direction (gauche)

Mangueta direccion (Izquierda)

AL YF (2mm)
Hex Wrench (2mm)

Sechskantschliissel (2mm)
Clé Hexagonale (2mm)

Llave Allen (2mm)

1 9 Y47+ 2 )L / Rear Knuckle
Radtraeger hinten / Fusée arriére / Mangueta trasera

e N
75mm [EI |
< >
| [
N
e
Rear
Hinten -
Arriere
Traseros
J
AL >YF (2mm)
v v )L (HER) W Hex Wrench (2mm)
Rear Knuckle (For Right) Sechskantschliissel (2mm)
Radtraeger hinten (fur rechts) Clé Hexagonale (2mm)
Fusée arriére (droite) Llave Allen (2mm)
Mangueta trasera (Derecha)
IR ZED, %EEEU&iLC?ﬁE_\‘Z‘Céo RE, L IR, E=pEUIE
Apply grease. Assemble left and right sides the same way. True-to-scale diagram. For Left. For Right.
Fetten. Bauen Sie eine linke und eine rechte Seite. MaBstabsgetreue Darstellung. Links Rechts
Graissez. Assemblez le c6té gauche comme le coté droit. lllustration a I'échelle. Gauche Drolte
Aplicar grasa. Realice el montaje de igual forma en ambos lados. Dibujo a tamafo real. Izquierda Derecha

14




\

Steering Rod

Lenkgestaenge / Biellette de direction / Tirante direccion Lenkgestaenge —
Tringlerie de direction I
Tirante direccion %

p i)
Swy;
28mm
\%\mm’ @257V T SOy R < =
e

) Steering Tie Rod
.‘.\@ 0 Spurstange

Biellette de direction
Tirante direccion ajustable [E] @

7®3x30mm 7Y v AFTLOYR [ 7OV k1
Adjustable Rod [ Front/Vorne /
Gewindestange Avant / Delantera Steering Tie Rod
Spurstange

Biellette réglable ' ‘ I ) f -
Tirante ajustable % € 2y (S <) Biellette de q’lrecltlon
& ) 2\ Tirante direccion ajustable

LA I

AF7UrTAY R
Steering Rod
Lenkgestaenge
Tringlerie de direction
Tirante direccion

7\7_'7'J ~4'0Ow R/ Steering Rod OXT 7)Y Ty R < Zmm

ATTITIA48Y R

@) 5.8mm R—JLT> R [
Ball End Kugelpfanne —
Chape Rétula

@j 777777777777 6 | xrrusmscmyk
Steering Tie Rod

Spurstange

3x40mm ¥ ¥ 29 7)AYR | Biellette de direction
Adjustable Rod Tirante direccion ajustable
Gewindestange
Biellette réglable
Tirante ajustable

N i

,,,,,,,, 2 |
)%+ 0Oy K /Rear Tie Rod oUvTyIHv R
21 Hinteres Gestaenge / Biellette arriére / Tirante trasero Rear Tie Rod
n 9 Hinteres Gestaenge

Biellette arriere ~_ 1.5mm
Tirante trasero

3x15mm S EX
F/H Screw
SK Schraube
Vis F/H 3x15mm
Tornillo 3x15mm F/H

i R 2

®4x14mm v hEZ
Set Screw
Gewindestift
Vis BTR 4x14mm
Prisionero 4x14mm

@) 6.8mm R—JL
Ball Kugel
Rotule Rétula

806.8mm R—JLT> R 8 3mm 7-){-7y -

Ball End Tapered Washer

Kugelpfanne Konische Distanzscheibe

Chape Rondelles bombées

Roétula Arandela 3mm Urs40y R

Rear Tie Rod
Q ***** 2 ﬂ] ********** 2 hinteres Gestaenge
Biellette arriere

Tirante trasero

2 2ty MEIZTZ (), R~E, %EEEU:&:BLZ%&E‘ZT%Q
Assemble as many times as specified. True-to-scale diagram. Assemble left and right sides the same way.
Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Bauen Sie eine linke und eine rechte Seite.
Assemblez aussi souvent qu’indiqué. lllustration a I’échelle. Assemblez le c6té gauche comme le cété droit.
Repita las veces sefaladas. Dibujo a tamafio real. Realice el montaje de igual forma en ambos lados.

15




22 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

26mm FAOYFvhk
Nylon Nut  Kunststoffmutter
~_ Ecrounylon Tuerca Nylon

@ov >y
O-ring O-Ring
Joint thorique  Junta Térica

@)6.8mm R—ILT> R (S)

\3)

=

@

Ball End (S) Kugelpfanne (S)
Chape (S) Roétula (S)
@ 777777777777777 4
@ERKY
Piston Kolben
Piston Piston
,,,,,,,,,,,,,,,,,,,,,,,,,, 4

2.6x6.8x0.5mm TvIy—

Washer
Scheibe

Rondelle 2.6x6.8x0.5mm
Arandela 2.6x6.8x0.5mm

31mm

23

Amortisseur / Amortiguador

%> JX— / Shock Absorber / StoBdampfer

TYN—FA I (T =)
Shock Qil (Green)

Silikon-Oel (Grun)

Huile silicone (Vert)

Aceite amortiguadores (Verde)

Q %ZvH D LMD
CEVWERTANS,
Fill in until shock oil
nearly overflows.
Daempfer bis zum
Rand befuellen
Remplir jusqu'a la limite
du débordement.
Rellenar hasta
el borde.

@ T8, KgrL 3,

Then, gently move the piston up and down to get rid

of air bubbles.

Kolben auf und ab bewegen, bis keine Luftblasen

mehr zu sehen sind

Puis, actionner doucement le piston vers le bas et
vers le haut afin d'éliminer les bulles d'airs.
Mueva el pistéon hacia arriba y hacia abajo para

eliminar las burbujas de aire.

=

®

=

TIZEHULET, D& B> h&

®rLHZHET,

Pull piston down, cover with (&) & remove
excess oil. Then slowly screw on ® .

Kolbenstange nach unten ziehen,

Teill ®

montieren und Oel abwischen. Danach

Teil B langsam aufschrauben.

Tirer le piston vers le bas comme indiqué, puis
couvrer avec les pieces (A. Essuyer I'excés d'huile.

Tire del piston hacia abajo, coloque @ y
elimine el aceite sobrante. Ahora enrosque

lentamente.

] ]
1 1
] ]
1 1
I I
I I
] ]
1 1
] ]
1 1
I I
I I
] ]
1 1
] ]
1 1
[} I
i @ EXRNVETHFT. ®EHNIETRDR
1 7r 1
1 1
1 ]
1 ]
I I
1 1
1 1
1 1
] ]
1 ]
I I
1 1
1 1
1 1
] ]
1 ]
I I

8
&
A L—XICEI D
HRI %,
Check if piston
moves smoothly.
Kolben muss sich
leichtgaengig bewegen.
Veérifier que le pitson
bouge librement.
Compruebe si el

piston se mueve
suavemente.

D)

4ty MEZTS (B) o

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

x4

o
o)

O #5 DIEICHEIZT %,
Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

16




24 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

(®6.8mm R—JL
Ball
Kugel
Rotule
Rétula

o

277 EFHT@EAND,
Compress the spring and install .
Driicken Sie die Feder zusammen

und schieben Sie auf.
Compresser le ressort pour monter .
Comprima el muelle e instale .

25 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

<708k >
< Front >
<Vorne >
<Avant >

< Delanteros >

3x12mm EX
Screw
LK Schraube

Vis 3x12
IS SxT2mm Shock Absorber

Tornillo 3x12mm StoBdampt
ﬂllllllllllllllllllllllll ———————————————— 2 ol3dampter
Amortisseur

Amortiguador F‘d

<YUv >

< Rear >

< Hinten >

< Arriére > Sy e—

< Traseros > Shock Absorber
StoBdampfer
Amortisseur
Amortiguador

3x12mm EX
Screw
LK Schraube
Vis 3x12mm

24
Q VGNP

Holes for mounting.

“N\2 () Diese Bohrungen
/ verwenden

Tornillo 3x12mm A
«l\“\“\““l““\“““ """""""" /@ Trous pour le montage.
3x12mm

Aguijeros a utilizar.

% EERU &S ICHEITS, 4 4ty MAZTS (B), o EEEEESLE VAN = EEL TR TS,

Assemble left and right sides the same way. Assemble as many times as specified. Il Ensure smooth, non-binding movement when assembling. ksl Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen. Das Teil muB sich leicht bewegen lassen. Vorsicht! Wichtiger Hinweis!
Assemblez le coté gauche comme le cété droit. Assemblez aussi souvent qu'indiqué. La piéce doit pouvoir pivoter autour de la vis. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas. Aseglrese que la pieza se mueve suavemente. Preste atencion.

17




AT 7YY —iR / Steering Servo
Lenkservo / Servo de direction / Servo de direccion

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 4

@)5.8mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

® Omm

Tov1 X0BaR@EERLEY.

If size is as shown below, use part .

Hat das Servo die unten gezeigten Abmessungen,

muss Teil verwendet werden.

3x10mm(TP)

Si sa taille est celle indiquée ci-dessous, utiliser la piece .

Si el tamafio es menor que el indicado,

utilice la pieza (3.

|_| 10mmL>U: (.:__L_|\5)b
|_| 10mm & up / 10mm & mehr Neutral
10mm et + / 10mm o mas Neutral
28mmiLE Neutre
28mm & up / 28mm & mehr
28mm et +/28mm o mas
1a¥959, _
Turn 1 notch. i
Um eine Verzahnung in diese Richtung I
versetzen. L il

Tourner d'un cran
Instalar tal y como se muestra.

AFT7 )Y —R
Steering Servo
Lenkservo

Servo de direction
Servo de direcciéon

3x10mm(TP)

e THR
- FUTABA

- P>, KO, JR
- SANWA, KO, JR

e NAFY
~ HITEC

Supplied with the servo.
Beim Servo enthalten.
Livré avec le servo.
Incluido en el servo.

><7J/T{\y'77\ / Radio Box

1
RC Box / Boitier radio / Caja de radio | €

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| s e 1

3x15mm TPEX
TP Screw
LK Treibschr
Vis TP 3x15mm

Tornillo 3x15mm TP
ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘r ————————————— 1

AFT7 )T —R
Steering Servo
Lenkservo

Servo de direction
Servo de direcciéon

3x10mm(TP)

Eol

L
=)

J \
Q \ -
;|— /" R

‘ri

el

&=

3x15mm(TP)

Cords
Kabel
Fiches
Cables

d—RZZDRICET,

Pass cord through this hole.

Kabel durch dieses Loch fuehren.
Passer le cable au travers de ce trou
Pasar el cable a través de este agujero.

W =S OIEICHETT B,

D

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans l'ordre indiqué.
Realice el montaje en el orden indicado.

18




28 X ARy 2 X | Radio Box 3x12mm(TP)
RC Box / Boitier radio / Caja de radio g%

N ﬁ 20w kL —R
3x12mm TPE X 3x12mm(TP)

Throttle Control Servo
TP Screw

. Gasservo
LK Treibschr % j
Vis TP 3x12mm =

Servo de gaz
: Servo de %as Q —FUD*DL'f X@%ﬁ‘i%{%ﬁﬁbijo
Tornillo 3x12mm TP If size is as shown below, use part .
**************** Hat das Servo die unten gezeigten Abmes-
sungen, muss Teil (%) verwendet werden.
Si sa taille est celle indiquée ci-dessous,
utiliser la piece .
Si el tamafo es igual al indicado, utilice
la pieza . 10mmiL
[ 10mm & up
10mm & mehr
10mm et +
10mm o mas

28mmbl E
28mm & up
28mm & mehr
@ ME ITER. 28mm et +
Note the direction. 28mm o mas
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

xj:,,—l—{\ygx / Radio Box @ ARV 9 —%=ZURAD, G T“Ebﬂ\_@
. . . . Insert connector. Insert at step ).
RC Box / Boitier radio / Caja de radio Stecker einstecken. In Baustufe gfi] einsetzen.
Connecter la prise insérer a I'stape K.
-, Insertar el conector. Insertar en el paso Y]
- N XI5
REBABHRY IR Receiver
Receiver Battery Box Empfanger ( \ )
Empfaenger-Batteriebox Récepteur A0y ML =R
Boitier porte piles de réception Receptor ? Gotte Control Servo
Portapilas Gasservo

Servo de gaz

/Y— CH.2 Servo de Gas
ch.1 BB E]|—@) 277UV IY—i

TYVTF ;
Antenna BATT E;irslzgviervo
Antenneg Servo de direction
Antenng Servo de direccion
Antena
ALY F
Switch
Schalter
Interrupteur
Interruptor
\ J
5
O 7>F+18t17 (&)
| o Antenna Pipe (Black) 4
I Antennenrohr (Schwarz) 0
: Tube d’antenne (Noir) _
Q J—REZORICET, | Tubo Antena (Negro) FYTF
Pass cord through this hole. I Antenna
Kabel durch dieses Loch fuehren. : Antenne
Passer le cable au travers de ce trou | Antenne
I Antena
1

Pasar el cable a través de este agujero.

oW %5 DIEICHEII T, 1 Assemble in the specified order. /

[ a SERUTHEIITAR, / Pay close attention here! /
= sl |n der angegebenen Reihenfolge zusammenbauen. / Assemblez dans l'ordre indiqué. / Realice el montaje en el orden indicado.

Vorsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

19




X ARy & X I Radio Box () 2EROBIELAT,
30 RC Box / Boitier radio / Caja de radio ECEI D EN TR
Beim Empfaenger in Eingang B stecken.
Insérer dans B la prise de l'interrupteur.
Inserte en B del receptor.

AAYF
Switch
Schalter
BiRy 7 2DART 5 — Interrupteur -~ N
Battery box connector Int
Akkustecker errupter cH.2
Prise du boitier d'alimentation CH. 1
Conector portapilas BATT 4@ AAYF
Switch
Schalter
Interrupteur
Interruptor
g J
21y FE

Included with switch

Im Lieferumfang des Schalters enthalten.
Livré avec l'interrupteur
Incluido con el interruptor

31 XAMRw 2 X [ Radio Box
RC Box / Boitier radio / Caja de radio

3x10mm(TP)

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| o e 2

®7voEy

Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

W %5 DIEICHEIIT S,
osll Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

20



32 X AR 2 X [ Radio Box
RC Box / Boitier radio / Caja de radio

3x12mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x12mm

[ Tornillo 3x12mm TP F/H

3x12mm(TP F/H)

AF7UvTAy R
Steering Rod
Lenkgestaenge
Tringlerie de direction
Tirante direccién

XARY IR
Radio Box
RC Box
Boitier radio
Caja de radio

Q,Jj.... i

33 I>v3IY, N 77— /Engine, Muffler
Verbrennungsmotor, Resonanzrohr / Moteur, Echappement / Motor, Escape

3x25mm Fv¥vTER
Cap Screw Inbusschraube
Vis  Tornillo allen

EI | T - 2

IVIVFPYvEYT)—
Engine Assembly
Verbrennungsmotor
Moteur

Motor 3x25mm

RN RA%EHY b T 2o
AN Cut off excess.
Uberschiissiges Material abschneiden.
Coupez 'excés.
Corte el sobrante.

XIAYVHEED,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

21




34 I>3IY /Engine
Verbrennungsmotor / Moteur / Motor

3x6mm EX
Screw
LK Schraube
Vis 3x6mm

Tornillo 3x6mm
(> s

3x10mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

3x15mm IR
F/H Screw
SK Schraube
Vis F/H 3x15mm
Tornillo 3x15mm F/H

3x15mm(F/H)

3x10mm(TP F/H)

Q HIRDDTZEEDL > TEET %0
Tighten the screws with one sheet of paper inserted between both gears.

i A\

\]‘f e

Legen Sie vor dem Festziehen der Schrauben ein Stiick Papier zwi-schen beide Zahnréader.

Serrez les vis en insérant une feuille de papier entre les dents des pignons.
Apriete los tornillos colocando un trozo de papel entre la corona y el pifion.

22




A0y ML >4 — [ Throttle Linkages
Gasgestange / Tringlerie de gaz / Varillaje de gas

2x8mm TPEX
TP Screw LK Treibschr
Vis TP 2x8mm  Tornillo 2x8mm TP

@3x3mm tvhkER
Set Screw  Gewindestift
Vis BTR 3x3mm  Prisionero 3x3mm

@vzvomvr
Crank Rod Lenkgestaenge
Tringlerie  Varilla direccion

(i

@zovriAay R
Throttle Rod Gasgestaenge
Tringlerie de gaz  Varilla gas

T

@amm Rk vit—

Stopper Stellring

@ Arretoir  Prisionero
@Z7'J >4 Spring Feder

Ressort Muelle

IAAVAMANVAAN -

0
|HH|\

10mm

For 791
j:l F - FUTABA
K- #>7, KO, JRID
K - SANWA, KO, JR
He N 7w 28
H - HITEC
/
@
/@\@
O 60

YAV Fa—TZ6mmichy hT 3,
@ Silicone Tube to 6mm Length.

(A

Cut the

Silikonschlauch @ auf 6mm ablangen.
Découper une longueur de 6mm de la
durite silicone (3 .
Corte el tubo de silicona @ con
una longitud de 6mm.

o

2x8mm(TP)

Loy

@ CDONEFES,
Use this hole.
Dieses Loch benutzen.
Utiliser ce trou.

tilice este agujero.

u
mm

Z20v MLY ¥ —Y [ Throttle Linkages
Gasgestange / Tringlerie de gaz / Varillaje de gas

2x8mm(TP)

<

i‘lllmuunuli“‘

| — -
= — — -
— — — -~
_ -
— -
— -
_— -

2x8mm TPEZX
TP Screw
LK Treibschr
Vis TP 2x8mm
Tornillo 2x8mm TP

s5vo0y R
Crank Rod
Lenkgestaenge
Tringlerie

Varilla direccion 0:'

12¥959,

Turn 1 notch.

Um eine Verzahnung in
diese Richtung versetzen.

Tourner d'un cran

Instalar tal y como
se muestra.

Supplied with the servo.
Beim Servo enthalten.
Livré avec le servo.
Incluido en el servo.

s — N
@-—2—HK7I
Neutral
Neutral
Neutre QI
Neutro ‘
N\ J

W %5 DIEICHEILIT S,
B Assemble in the specified order.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

o

L Ensure smooth, non-binding movement when assembling.

AEI 5L 5ICHEILTS,

Das Teil muB sich leicht bewegen lassen.

La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

RS,

Temporarily tighten.
Vorlaufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

23



A0y MLY%=/ Throttle Linkages o83 &5 c@OMEERET 2, / Place (B as illustration shown. /
37 Gasgesténge / Tringlerie de gaz / Varillaje de gas | Gestange montieren, wie dargestellt. / Placer la piece (28 comme indiqué sur l'llustration. /
Instale tal y como muestra el dibujo.

<Za—hkZIl>

< Neutral > — Q #0.3mm
approx. 0.3mm

< Neutral > ca. 0.3mm

< Neutre > environ 0.3mm

< Neutro >

aprox. 0.3mm

() ROV LRy TR Y1 —THES %,
20V NLARY FROY 12— Adjust the throttle stop screw.
Throttle Stop Screw Justierung wie in der Darstellung gezeigt.
Vergaser-Anschlagschraube Ajuster la vis d'arrét avec la commande de gaz.
Vis de ralenti Ajuste el tornillo de ralenti de este modo.

Tornillo de ralenti @ TL— %A= o BB,
Position where brake starts working.
Darstellung zeigt die Gestangeposition, ab der die
Bremskraft eintritt.
Position de début de fonctionnement du frein.
Posicién donde comienza a frenar.

@ 2TV THNED,
Spring shrink.
Justieren Sie die Feder.
Ressort legérement comprimé.
El muelle se comprime.

</\1 > <7L—% > #90.3mm

< High > < Brake > approx. 0.3mm
< Vollgas > < Bremse > ca. 0.3mm

< Plein gaz > < Frein > environ 0.3mm
< Méaximo gas > < Freno > aprox. 0.3mm

\\

Q

\

& B 2,
Ir7—oY—7+— Confirm the setting before installation.

Air Cleaner Erst montieren, wenn die Vergaseranlenkung
Luftfilter korrekt eingestellt ist.

Filtre a air Effectuer les réglages avant son installation.
Filtor de aire Confirme la posicion antes de instalar.

o
M rrovzr5v7
Nylon Strap
Kabelbinder
Collier nylon
Abrazadera nailon

RN &A%Y T %, / Cutoff excess. /
AN Uberschiissiges Material abschneiden. / Coupez I'excés. / Corte el sobrante.

24




3 8 BEL5 > ¥ | Fuel Tank
Tank / Réservoir / Depo

sito

i

=~

// ( (\.“'\( (([LL

({1

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 2

TvoEY
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

3x10mm(TP F/H)

39 BEL5 > 7 | Fuel Tank
Tank / Réservoir / Deposito

A

YUAYFa2—T&120mmiICAy KT 3,

Cut the @ Silicone Tube to 120mm Length.
Silikonschlauch @ auf 120mm abléngen.

Découper une longueur de 120mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 120mm.

VY IAYFa—T%80mmichy b9 B,

Cut the @ Silicone Tube to 80mm Length.
Silikonschlauch @ auf 80mm abléngen.

Découper une longueur de 80mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 80mm.

— =

0 50 100 120mm
|\H\|\\Hl\\H|H\\l\\\\|\\Hl\\H|\\HlHH|HH|HH|HH|HH|HHl\\\\|\H\|HH|HH|HH|HH|HH|HH|HH|HH|

25




5 A &RA—JL / Tire & Wheel

Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

Q A —LEEILBASEH 5VIA FIZLWNn B,
Fit wheels inside tyres as shown.
Schieben Sie die Felge in den Reifen wie dargestellr.
Insérer la jante dans le pneu comme indiqué.
Coloque las llantas en el interior.

(G srrERCUSEIRI—LERLZD,
Twist the tyre onto the wheel.
Ziehen Sie den Reifen auf die Felge.
Faire pivoter la jante pour | ' installer.
Gire la llanta.

EvsVEHTISTAVERS—ILDDBEE
ICHREEERERUEET 5.
After fitting wheels to tyres, apply instant glue as shown.
Setzen Sle dle Relfen auf die Felgen und lassen
Sie einen Tropfen Sekundenkleber In der Naht
zwlschen Reifen und Felge entlang laufen.
Aprés assemblage, collez le bord du pneu sur la jante.
Aplique pegamento cianocrilato en la junta.

A4V &MRA =)L /Tire & Wheel

Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

@emm 75>YF vk
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

<70k >
< Front >
<Vorne >
<Avant >
< Delantero >

<y >

< Rear >

< Hinten >

< Arriére >
2 < Trasero >

Py EEEERITEEY 5. 4
I=3 Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.

4ty MEIZTS (B).

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

% EERU LS ITHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le cété gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

26




4 2 M7 1 X7~ /Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria

TvoEY
Hook Pin
Karrosserieklammer
Goupille

Clip carroceria

A7 1 OEfHF / Body Mounting / Die Karosseriehalterung

Support carrosserie / Montaje de la carroceria

RFrEY
Body Pin
Karogserleklammer‘ G
Goupille de carrosserie
Clip carroceria

4 N\
ORTrEVIE ROLSICHITT

B<EBALHETT, /

Slightly bend the body pins as shown
in the diagram for easier removal.

Sicherungsklammern zum besseren
Greifen leicht biegen, wie dargestellt.

Courber les clips de carrosserie
comme indiqué.

Doble ligeramente las presillas de
carroceria para facilitar la instalacion.

)]
===

\

D =0

7oy

X2

2ty MEIZTS (B),
Assemble as many times as specified.

Sooft wie angegeben zusammenbauen.

Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

RN RA%EHY b T B
AN Cut off excess.

Uberschiissiges Material abschneiden.

Coupez I'excés.
Corte el sobrante.

27




2R / Exploded View / Explosionszeichnung / Eclaté / Despiece

ZAY N/ UYEVRy o X/ Front/Rear Gearbox / Vorderes/Hintere Getriebegehéuse /
Carter de différentiel avant/arriere / Caja de transmision Delantera/Trasera

@\ BRG008

VS003

VS001

92051
; VZ012
@O —®&réss
®vzo2—CY @vzo12 VZ012
QD
A
/vzo12
@)vzo12 --

O
o

A VZ012
@))VS001-01 ®

@vzmz@
C_\)\

28



& —F+¥ Ry ¥ X/ Center Gearbox / Die mittlere Getriebegehause /
Carter de différentiel central / Caja central

( Ut TR11
V“H ZBBY

VZ012 VZ012

VZ012
ORGO05

®vzo12—Q)
1092051 (g)yz012

VZ012
ORGO05

@TR116

@ TR111

@—@vzmz
97001 = N

LQWYT
1) )/ VZ012 ©—®vzo12 )
% BRGoog (DVS001 T
TR115 -

29




t—7R+t - /X\— / Servo Saver / Servo Saver /
Sauve-servo / Salvaservos

I>v¥y>a=whk/ Engine Unit/
Verbrennungsmotor / Moteur / Motor

=

aa

|\\
o\
Wy
@o7035-16  ()iFwsam

4.6x10mm

30




Suspension avant/arriere / Amortiguador delantero/trasero

70> 8/U¥5 )= = v K / Front/Rear Shock Unit / Dampfereinheit, vorn/hinten /

<70V KT YIR—> T TSI T T T T

< Front Shock >

< Vorderer Dampfer >

< Amortisseur avant >

< Amortiguadores Delanteros >

<YV )X—>

< Rear Shock >

< Hintere Dampfer >

< Amortisseur arriere >

< Amortiguadores Traseros >

891G001-1B

XOD FBETON—VERFEIELTHED EE A,
A7 aVvI—YEBELWKRHLZEI W,
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)
is not sold individually.
Following optional springs are sold individually.

1
1
1
1
1
1
1
1
1
1
1
1
1
1
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514) : '
Das Teil Nr. 91 ist nicht separat erhaltiich. i ®@icoot-1B
Verwenden Sie daflir folgende Ersatzteile: :
TRW-101-1014, TRW-101-9014, TRW-101-9514. 1
n'est pas disponible separement. :
Les ressorts optionnels suivants sont proposes 1
individuellement. 1
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514) :
no se vende individualmentey. 1
Los siguientes muelles opcionales se venden por separado. :
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)

@) 891G001-1B

D) 8397012
1
&—2.6mm
1

1G001-1B

i
1
| (82)97009-52
1
1

@ 851G001-3BL

/__________________________________/

’
/
’
/
’
/
’

" (86)1G001-3BL

31




<IvIvIiaZwyh>

< Engine Unit >

< Verbrennungsmotor >
< Moteur >

< Motor >

® ﬁﬁglgl a (497023
R : (13)96183BL
EXPLODED VIEW & ’ g

EXPLOSIONSZEICHNUNG 7 -

VUE ECLATEE ¥ gm
| :: 31 1
TR1OSB

22
1
_ /

@) TR152 1284 T
> o

)~

<UVFVPRY IR >
< Rear Gearbox >

< Hintere Getriebegehéause >
< Carter de différentiel arriere >
< Caja de transmision Trasera >

_,—"_ - R
284

< Shock Absorber >

@)TR103 < StoBdampfer > oD
< Amortisseur > BT
< Amortiguador > G
<TVIR— > <7OYRFPRYIZ>
< Shock Absorber > < Front Gearbox >
< StoBdampfer > < Vorderes Getriebegehduse >
< Amortisseur > < Carter de différentiel avant >
< Amortiguador > < Caja de transmision Delantera >
6DTR122
TR106B
’
TR155 N’
92638—?}1
&TR141B
- @)TR106B
<EVI—FVRYIX> \
< Center Gearbox > (‘
< Die mittlere Getriebegehéuse > \@ . TR141B
< Carter de différentiel central> © -
; TR106B —> _=-l
< Caja central > 1 !
N @#@wo141v
Q- !
PR 1
T O—@1)wo202
- I

1296

-7 N
WO QTRI4E TR141B
‘\V” \\®TR123 .
Y )

X&; ~ ©@)TR106B I [ E
S €
TR1068B @ . 97003

@) TR106B (! .
i \— @)TR123

7497003 \ TFj 1’2’6’ B o

& 10 TR126
rf?@ @\\ 92051
AY
AY

N

LA43

(!
TR143 o~
76 TR143

<H—REeA/—>

< Servo Saver > (
< Servo Saver >
< Sauve-servo >
< Salvaservos>

VA
® y
,
@/)\ p
4
Y
e
e
;
7

fauis)

mm—————

-

o

\

\

X—EB/N—VERFEL TWRWIK—=Y DB D FT,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

© Copyright 2009 KYOSHO CORPORATION / B4 pfr s#a 50

é@ {®Mmaos9

Omm- - - - - -~

DRX readyset

32 33




ARTI—=Y (1)

SPARE PARTS (1)

% FOR JAPANESE MARKET ONLY.

ACE2 AR (F—No. & A%) |k EM ACE2 AR (F—No. & AZ) |k ES
Part Names Quantity (FeaA) Part Names Quantity (FeaA)
108 Gy 5 ST | @6 25| ) Gt b e 2 2
TR105| ()00 ar Prate Set (DBXIDST) | 2 88 8 525 | BRGO0B| Sl Bearmy (12x1ndy | B0 X2 1890
rR1068| 2177 U=H/t—F v I (DBXIDST) 683 IF133 | ZL—F T AR o 578
Battery Cover Set (DBX/DST) x 1 povw /B\"_rjrilé]e\y?xlikv7 S - .
x4 Pilot Shaft (for 2P clutch)
oo R R [ o | vl B 2
TRi08| 2~ 7 (%ggg)e) @x 1 1050 | |IFW136| SDS A7 T 2T X3 1575
o S T vzan | | [ Skl |wmomme | e
TR111| & B so Doy | e D < | a0 |G éZJQ Adiusir (Bueizpcs | B8 x2 525
TRIT2| dho Gy (61 /0BDST) | @ 1 315 | 'S | Snook o Glieizney T | @x2 525
TR11| Sorvo Saver Set (DEXIDST) | 2 BB x 1 a0 | Laas | et " Wx12 315
TR114| dorvo Smver Shuf oea pBDST) | B X 2 525 | |MAOSO| Wrcai Nt @ x4 263
TRI1S | Ganter i Shah (20emDBIDST | B % 2 630 | |MT134| A7 Finar o Gpeanaesy | B x2 420
TR116 | Zrcics St (oenox oo ) | @ % 2 315 | |0RG%S| Sivon G Aing (osiorange) | @ * 10 420
TR117 Izrgnytggn\fefgr;jag (7Lz1(l(-J=31/?ggg/CI§/g§()/(IZ/)DSS'F)) @x1 630 V8001 gif%?e—rgi Case %%%?XZ/TPHHSU@WX 8 473
TRI18| pe Conter Shet (6 p0e DEDST)| B0 X 1 525 | | V5091 Ziorantial Gasket W x4 420
TR1198| el Shatt Goosy ) | %2 630 | |VS002| o G et a0ty |@Bx1 683
TRI20| o ot s oonoon | €0 X 2 315 | |VS003| G ol Join @@x2 578
TRI21 | o o o arespexioen | € X 2 315 | |VSO18| pevel Srart (ool D@x2 630
TR122 | et smmFinsepmosn | € * 2 315 | | V2012 Bitronial Goar Set @OOx4 D@®xs| 945
TR123 Hmm guirfr;ié%(gglﬁs()z;)cs) @x2 840 Wot41v g;gmn 'Z[;{‘gd_ V'aa“éh:/erv B x 10 473
TR126| Riset Hub (oeobsTy | © D% 2 420 | [W01s1| s sonon” | @x10 683
TR128 | i A () @@ x1 525 | |wozoz| gEMRSA DI @ xo 735
TR129 | wanitoia (Dexpen o | ®x 1 420 | [wozoa| @M e | @ x4 735
TR130 i er (DYDY, @®x1 1470 || 1190 | Wocpe (1 x5/ b Goon oy | @ X 3 210
TR131 | lotare Ger axoen " | B 420 | 192304 | B! Cromnor ® ® B 840
TR132| G st axnan ) | S B DB ® k2 | 2310| |95 BN Gomner Sporge | B 1 683
TR133| Sonvo Saver St Set (DBIDT)| @ B 8 x 1 525 | | 25 |5 Air Gloaner Sponge 4 pos | ® 4 1050
TR1418] {pmer-Lower Sus. Arm Set | @ @ @ (@ x 525 | | %1% | Boor Scone T (3 10003k | @ % 1 578
TR142 /BK;Jyn{;ez_rgnggc/jrva%inlt\JSee‘;/ " % % x@ 630 | 96646 s/hﬁntsét '(\O(.S)"I']h}%{%%ﬁ)ick) x4 473
TR143| 5 TH Y S e x2 ®x1 @x6 | 473 | |97001 | g’ b ®x6 630
TR144 [gnfe?s;o;;é-':y ¥ X 2 525 | |97002 g;z';fpﬁ’ @ x 10 263
TRIS1 | o Chassie (ORX) | @1 2730 | |a7o0s | Imm e e~ | @2 a5
o ol S |BEBETO | | ool Gt |wwon | e
TR1S3| Gretnane Bumper () | @ X 420 | | et b 2™ | @ x 2 735
TR154| Sof o S oy 02 @ 525 | [o7012 | g 77 OB ($12) @ x 10 525
e G AT | | [0 s S
50| 8 2t 2T [ o | [l g™ [
TRT121| Ry Tire (2poaibiy | @ x2 1470 | {97023 | oS Bdic paris Set | @ @ @ @ x2 420
BRGOO1| Shield Boarmg (oxioes) . | B x4 1050 | | 97985 | & oh B (16T @ x1 2310
BRGO02| hield Boarmg (oxxa &) | @ x4 1050

34




ACAVE4
Part Names

ARTIN—Y (2)

AE (F—No. & AH) | KE(M
Quantity

(Hisd)

SPARE PARTS (2)

% FOR JAPANESE MARKET ONLY.

AE (F—No.& A%)
Quantity

e E A
(FEd)

JACVEA
Part Names

AT 32IN—Y (1)

OPTIONAL PARTS (1)

5.8mmtEO/R—)L TA AT TL—F/)Cy R
1284 | 5 '8mm Pillow Ball x8 210 | | 92696 | Brake Disk Pad X2 315
6.8mm/R—/LITY R N—=RTL—FZ504=
1296 | 6.8mm Ball End x 12 420 | 192985 | 5y Brake Lining @ x4 420
1701 | ARZYy I M/ TS5v ) N77=ARTY M/ VT ARZN)
BK | Strap (M / Black) x 18 263 97024 | Myffler Gasket (Non asbestos) @ x5 263
TYTF
17 X 4 2 " - N
08 | Antenna 525 Fv hOERO—ERICIEZARTIC—Y E L TIRFEBL TWRWINH D ET,
2x11mmbE > RETREATYa Y=Y ZRFTUTVWETDOTHEENRH LI,
92051 ; 10 315
2x11 m_m P\\'n _ X Some of the parts included are not available as spare parts. Purchase
92601 | AN T 7=V 31V N T (T797) @ x 2 840 optional parts instead.
BK | Muffler Joining Pipe (Black)
Ay TEY
92638 | Snap Pin x 10 210

% FOR JAPANESE MARKET ONLY.

=Y
Part Names

A

Description

K E A

(Bisd)

ACE2

Part Names

NFS
Description

BRG001 V—=I)LRRF U7 (5x10x4)| MEAD 1050 IVIVRIVEREY R BEY vy Y- RTY VY
Shield Bearing (5x10x4) 4 pcs Engine Mount Set BT/ C—Y—=
HGZ 7 —2 1 —F— ®,®, @Rk For installing engines from other

IF345 | LG Air Cleaner instead of (), [, @ . 1365 brands on the stock chassis.
3PCY ZvFARATVYT (1.10) | ek IFW54& & b TEH

IFWS3H| 3pG Ciutch Spring (1.10) instead of (8. 420 Required to install IFW54.
3PCY Ty FATYU T (0.95) | (X AT V=t Y BRE7 LISV N——

IFW53M| 3pc Cluteh Spring (0.95) i@stead of @. 420 TRW105 (ODBSX/DSTéInfernO GT) High precision Aluminum shock set.| 4410
3PCH 5 v F A7 UV (0.90) | @e R Il Shock Set 2EHAD

IFWS3S| 3p¢ Giuteh Spring (0.90) | instead of (@, 420 (DBX/DST/Inferno GT) 5 pos
SP7L—FF 27 @5 AF—=LRNJLF Y @, Qe

IFW122| Sp Brake Disk instead of (@9 1890 VSWO19| Steel Bevel Gear instead of (3),@29). 3990
SP7L—F/Cy R @6), G Ta74Y Ny IR =LEF v R @A) | @DERE

IFW330| Sp Brake Pad %st@ad of @),@. 1890 36208 | Tryck Wheel Nut for PROLINE (4pcs) | instead of (2. 420
3PCHDZ LSO 5y FY1— |DERE 97085 | P75y L (13T/BBY 7/IFW4)

IFW339| 3pC HD Aluminum Clutch Shoe | instead of ). 1680 13" | SP Clutch Bell (13T/BB Type/IFW46) | g5 5c12 2310
TRWs | Z 2=V RTAL T~y N (B~ MERR a0 | 97035 $P75 57 NI (14T/BBS 1 7/IFWAT) | instead of @ 2310
Tuned Silencer Set instead of {1 - (1. -14 | SP Clutch Bell (14T/BB Type/IFW47) | BRG001 & & v k TfEF
TRW101| &V /8—Z 7Y >4 (10-1.4/L=63) | @) & Xife 2KA 840 97035 | SP7 7y FAIL (15T/BB% 1 7/IFW133) | Required to install BRGOO1 2310

-1014 | Shock Spring (10-1.4/L=63) | instead of ). 2 pcs -15 | SP Clutch Bell (15T/BB Type/IFW133)
TRW101| &> /8= 7Y >4 (9-1.4/L=63) | QD& Xk 2KRA 840

-9014 | Shock Spring (9-1.4/L=63) instead of @). 2 pcs
TRWI01| > /S— A7 > 7 (9.5-1.4/L=63) | @)L ke ZINN

-9514 | Shock Spring (9.5-1.4/L=63) |instead of @). 2 pcs

35



A7V avii—Y (2)

OPTIONAL PARTS (2)

% FOR JAPANESE MARKET ONLY.

IN—V & NFS * 7E i mE ACD NFS  7E i

Part Names Description (FeaA) No. Part Names Description (Feah)
1700BK golacnr_s;irgpi(‘sy/g;égi)javﬁ) ]gﬂ?)c)s\ 189 1796BL éél\élas)lrli:gr?ejﬁg; (73I(u7e)§/_) lC)o_dei\\k;’ijb?czt%’-}i%t%Zc tib;j 735
1700KP Ejgéste?lt‘ét_/roags()Fg)\(/Sg 1215078\ 189 1796R é;/)l\élas)alfli:gr?e/Tig; (%Eabd)/ E 80355%&%(3—%%? tL:JLb;j 735
1700KY | Ferasoent Sivap (FVIS) | 16 poe 189 | [92213| P & ansootmm | intesd of @, 735
1701BK éjoalo?étrtag ({\/I7) g\fa/cz;a 7 12{50)3\ 263 96183BL gjo_r:gilljic:(l)::Tlub_;éZ;;;8%(2)))7%::1; @set:e)gg of (. 578
1701KP ?T:grz\slc\:e?tjsga(pwz)lzg)(/l\/l? 1gﬂ§c)s\ 263 061835G goalo_rglllfcinje?Tﬁt;e7(2(233xx1188%))xsfn;lfeyeke_y ch?sét:él% of @. 578
1701KY | Florescont Sirap (M) | 10 p6s 263 | [807012| 11 Sicone FutTube (G| BT oo | 420
1705 | Sojor Artenre (Whts o) | & pee 525 | [S07012P| Torei Sicons Pud Tobe (k)| Mg oo | 420
1706 | e etenn (Futeseon ok op) & pee 525 | S0T0126| Tonsgo Sicone ol T (Gron)| BT 2o~ | 420
1707 | G e (st vetow ap) & pCe 525 | [S07012Y| T Sicons Fu s (velon)| Bz a g | 420

JACVE4
Part Names
SPHA7IyIl)—<—

SN
Description

T4 DY Y NENEFICER

K E A
()

ACE2

Part Names
Ry JftELy T4V THI ZR=KEy b (440¢330)

FS
Description

YTV IRATAR-REERIY /0Ly b

K E
(HE)

36219 | gp Knife Edge Reamer Tool for making holes on bodies. 1890 96163 Bag with Setting Glass Board Set | Glass board & special bag 7140
T77ARA—=ILT—5— 774 RA =LA LIE 7 1 —TJLRY 7 500cc AE—F 1 — AR AT Y

80162 | Fiywheel Puller Detaching tool for flywheel.| 2625 96423 | Fyel Bottle 500cc For quick refueling. 1050

80164 | ZEAL > F (5.5/7.0/8.0/10mm) 473

Cross Wrench (5.5/7.0/8.0/10mm)

IN—Y £
Part Names

NFS
Description

e E A
(Fid)

K=Y %
Part Names

NFS
Description

e E A
(Fid)

36208 | Jomotonior 0 | e du Gt | 3990 | 86217 | goocet oo T TR0 B | 1995
36207 | Trorma Metor TROOG o | 2940 | 3 | 72301 | B e et | 112 o aorgor | 18690
36200 | vo i Siarter BOX 39 20 | Ea e s | 8190 |k 72821 | O e R e R < LB R 14700
36215 | ot o0 taomtien vt | Stbosirwt ey ran| 1890 | [oRitzzzr R O e B e 2520
362165 | § e 2 o OO 20 Bt | Sty e | 2730

36

29



7EjJ}L ® #’r}b CHEMICAL ° OIL * FOR JAPANESE MARKET ONLY.

=Y AR S 7E fiff ACAVE4 AR S TE il
Part Names Description (Biar) Part Names Description CG2N)

* | 36901 g\u;e/r\el:ojw\ug aeaa#eTj__ gl:%ﬁféﬁ?;ifb car. 893 96178 Ig;ig(gm’gdl;uﬁjsgfg)gth) ?@?wﬁi%@éﬁﬂ%ﬁ 1260
96154 | KYOSHO Special Glue (145) | it e 735 | | 96180 | ¥t tion Prackion Offer | Grea oo boangs (7:4e)| 2150
| 96155 | (VOO Spocial Frmer | s oot ot man e | 2190 | 96181 | i T a7 | Eiowiual adgive (s0co)| 5145
96159 | Dt Gusrd Prmer | pamisdt tmmsingonnotes] 1990 | (96182 |\ iC 20E T Uibrioant | Engine lubriant (200 | 3570
96160 EEEE; )SbeZF_(1'TO)(1.O) Qriogytfgixﬁf é%%rccgment 2100 965068 TBhaFé)l:f?(_arzglalljl érease zljr;a)gj;ojrfaﬁclﬁférential 945
96168 F?u%rﬁétlgjicgr %ﬁi%r‘sl%m%oilerandeﬁiciemmovemem. 1050 96508 Hg?o?nfG\/re;sae\‘ oA é\riz;rs:flgfﬁc?rﬁg;r\t 840
96169 | A Cleaner O (10060) | Of for ar cioaner | 840 | (96509 | 5d 0 o S rease | reats o cnacuay beatng| 840
96175 | Hhormol reass(10g) | s mpmscorastinatea] 945 | (96625 | 35 Baaring Ciquia || Aeioes sty f e 1050
96177 Il_]o;v7|=2i(z[iznEI gp%az;lT\/l_FM(l):hoene %ﬁ%é%m%o%erandetticiemmovement, 1365 | % | 607011 1|:c>)rljr1§<j_c> l:;\fzarjﬁ?u;gi;/j’rw Eﬁ%ﬁ;ﬁ; ;{nzi\;t—?ez;nxcf. 630
7|‘i“‘/ 71 WAQ) 7 BOX - BAG * FOR JAPANESE MARKET ONLY.

NFS * 7E i o A RE  7E i

Part Names Description (FeaA) . Part Names Description (FeaA)

oo | oo < X |G et teson | [s040s | noun | G i | o6
20461 | it o nsinm| 7140 | | 80485 | pon G Sine 1 130xE000mm | 158
80462 | TooiBox Sine  sao0somaamm | 1890 | | 80408 | e lBSe O | soxsensomm iopey] 420
80463 | parte B (1 S 1 410vmoidamm | 1980 | (87822 | Foa e aa | Bag for hemamiter, | 2940
*EEEFH*,.“*SL GLOW FUEL * FOR JAPANESE MARKET ONLY.

K=Y &
Part Names Description

NFA721T)L20% 20%=t0O-3.8Yv kL

K | 73111B [KANAI FUEL 20% 20% nitromethane, 1 gallon | 4830
NLR—R 72 IT)L25EX | #5 7 HEREME = h025%

% 607003 Tornado Fuel 2.5L 25% Nitro fuel made in Netherlands | 3780
NLR—R 72 IJV20EX | #5 V¥ HE@EME = 020%

% | 607005 Tornado Fuel 2.5L 20% Nitro fuel made in Netherlands 3570

% 0)1& OTH ERS % FOR JAPANESE MARKET ONLY.

T ACE NFS * E i

Part Names Description (FeaA)

96161 Ty T VT UIA R NSV ZBDAYIA bk 504
Setting Weight Weights for balance adjustment

961658 7 ILZ T —7 (40x2500mm) | KT« ORI, HRBT—7 473
Aluminum Tape (40x2500mm) | Tape to repair/reinforce body

37



SCREW * N T e % FOR JAPANESE MARKET ON

mmE 1 X (mm) AH(E) mmE 1 X (mm) AH(%)

LRES &= AH (&)

No. Size (mm) QUANTITY No. Size (mm) QUANTITY

No. mm QUANTITY

Ommmm FREZ *210 Gmmmm REVANY Y ZER *315 YISV I RER *315
Round Head Screw (B2) Button Hex Screw GN) Dﬂmmmm Flat Head Hex Screw B0)
1101 2x6 « 2x8 + 2x10 « 2x15 5 each 1404 4x10 10 pcs 1376 3%6 10 pcs
1102 | 2.6x8-2.6x10 - 2.6x12-2.6x14 | 5 each 1405 | 4x15 5 pcs 1377 T 58 10 pos
1103 | 3x4 - 3x6 + 3x8 * 3x10 - 3 x12 5 each 1407 | 2x8 10 pcs
1378 3x10 10 pcs
1104 | 3x14 - 3x16 - 3x18 - 3x20 5 each 1408 | 4x20 5 pcs 1575 58 10 pos
1105 | 4x6 + 4x8 * 4x10 * 4x12 5 each (hmmm RNV T AER *420 1392 | 3x15 10 pes
1106 | 3x22 - 3x24 - 3x26 * 3x28 5 each Button Hex Screw (B52) 1393 | 3xi8 0
1107 | 2.6x25 10 pcs 1411 | 4x6 10 pcs X — - pes
1108 | 2.6x30 8 pcs 1412 | 4x25 5 pcs Dmﬂmm YINYITRER *420
- — 1413 | 4x20 5 pcs Flat Head Hex Screw (Ftan)
NV RER *210 E— - P
(o 5 e N IS5V IFTYTER k210 1396 [ 4x10 10 pes
1110 | 2.6x4 « 2.6x6 - 2.6x8 - 2.6x12 5 each Ehmmm Flanged Cap Screw (B5R) 1397 | 4x12 10 pcs
1111 | 3x4 - 3x6 - 3x8 - 3x10 « 3x12 5 each 1153 | 36 - 3x8 - 3x10 [ 2each 1398 | 4x15 10 pes
1112 | 3x14 - 3x16 * 3x18 * 3x20 5 each 1154 ‘ 4x8 + 4x10 « 4x12 ‘ 2 each 1399 | 4x18 6 pcs
1113 | 4x6 - 4x8 + 4x10 - 4x12 5 each FSIAER *210 1411 | 4x6 10 pes
1114 | 3x22 - 3x25 - 3x28 - 3x30 5 each (o Oval Head Screw (Be3n) 1412 | 4x25 5 pes
1115 [ 4x15 - 4x18 - 4x20 - 4x22 5 each 1157 [ 2x8 - 2x10 [ 10each @ Fvh *210
— > N Nut (Ftir)
Dmmmmm HYIZEXR %210 mmm Ly hEX *210
Flat Head Screw (Btir) Set Screw (Btsr) 1171 | 2mm - 2.6mm 10 each
1117 | 2.6x6 10 pcs 1160 | 3x6 - 3x12 * 3x14 + 3x16 3 each 1172 | 3mm - 4mm 10 each
1118 | 2.6x8 - 2.6x10 - 2.6x12 + 2.6x14 5 each 1161 | 3x3 - 3x4 - 3x5 - 3x10 3 each al 7SIV A k210
1119 | 3x6 - 3x8 - 3x10 - 3x12 5 each 1162 | 4x4 « 4x5 « 4x8 « 4x12 3 each Flanged Nut (Ftid)
1120 | 3x14 - 3x16 - 3x18 + 3x20 5 each 1163 | 5x4 - 55 - 5x6 3 each 1174 | 3mm [ 10pcs
1121 | 4x8 - 4x10 - 4x15 - 4x20 5 each 1164 | 5x30 - 5x40 3 each 1175 | 4mm | 10pcs
1122 | 3x22 - 3x24 -+ 3x26 * 3x28 5 each 1165 | 3x20 - 3x25 3 each - FA4OvF oy~ *210
1123 | 3x30 - 3x32 - 3x34 - 3x35 5 each 1166 | 4x8 10 pcs @ Nylon Nut B5R)
ol fooee P FEUAYRGyEVTER ifiﬁ 1177 | 2.6mm 5 pos
1197 | 4x6 10 pcs YAV Ry EY
vy TR *; 0 m Titanium Bind Self-Tapping Screw ~ (BtiA) 1 1;2 222 g gzz
@mmmmmm Cap Screw (B32) 1301 | 3x8 10 pcs 1181 | 5mm 4 pcs
1124 | 2x8 - 2x10 - 2x12 - 2x14 2 eac: 1282 gilg 18 Sz: 1183 | 3mm (&) 5 pcs
1125 | 2.6x8 - 2.6x10+2.6x12-2.6x14 | 2eac — o .
1126 | 3x8 - 3x10 - 3x12 - 3x14 2 each 1304 | 3x15 8 pos @] Fromaod oo 77 B 210
1127 | 3x15 - 3x16 - 3x18 - 3x20 2 each ﬂ]ﬂmmmmm FHVINAVRER %420 180 T 2
1128 | 3x25 - 3x30 - 3x35 - 3x40 2 each Titanium Bind Screw G2 [ 4mm [ Spos
1129 | 4x10 - 4x15 - 4x20 2 each 1311 | 3x8 10 pes gl TIVIMAF-NAT=FIN - 4315
1130 | 4x25 - 4x28 - 4x30 5 each 1312 | 3x10 10 pcs Flanged Steel Color Nut ~ (Fzi2)
1131 | 4x35 - 4x40 - 4x45 2 each 1313 | 3x15 10 pcs 1857 | 4mm(F/L—) | 8pcs
1196 | 2.6x18 4 pcs 1314 | 3x18 8 pcs 1358 | 4mm(L v R) | 8pcs
vy FER *315 m FEIVYSIvEVIER *420 @I TIVIRF-IIT-HAVF N 420
Im Cap Screw (Bi3r) Titanium Flat Head Seff-Tapping Screw ®r) Flanged Steel Color Nylon Nut ~~ (F5232)
1391 [ 3x22 | 5pcs 1321 | 3x8 10 pcs 1359 | 4mm(Z/L—) 8 pcs
FREYEUTER %210 1322 | 3x10 10 pcs 1360 | 4mm(L v R) 8 pcs
( m Round Head Self-Tapping Screw  (Fi52) 1323 | 3x12 10 pcs - ZIIFAOYFYN %315
1132 | 2x4 - 2x6 * 2x8 + 2x10 5 each 1324 | 3x15 8 pcs @ Aluminum Nylon Nut ~ (B#52)
1133 | 2.6x6 * 2.6x8 « 2.6x10 * 2.6x12 5 each m FIIHSHIVEVTER 630 1341 | 4mm (¥ )L/N—) 4 pcs
1134 | 3x6 - 3x8 - 3x10 « 3x12 - 3x14 5 each Titanium Flat Head Seff-Tapping Screw (Btn) 1342 | 4mm(FIL—) 4 pes
1135 | 3x15 - 3x16 * 3x18 * 3x20 5 each 1325 | 4x15 4 pcs 1343 | 4mm(L v R) 4 pcs
1136 | 3x25 - 3x30 - 3x35 5 each 1326 | 4x20 4 pcs 1344 | 4amm(d—JLR) 4 pcs
1137 | 2.6x14 - 2.6x15 - 2.6x16 - 2.6x18| 5 each 1327 | 4x25 4 pcs 1345 | 3mm (> JL/N—) 5 pcs
(o LT hF ey 7ex %210 FHUHSER X420 1346 | 3mm(F/L—) 5 pcs
Bind Self-Tapping Screw (Btsr) Dmmmmm Titanium Flat Head Screw  (%451) 1347 | 3mm(L v R) 5 pcs
1140 | 2.6x6 - 2.6x8 - 2.6x10 - 2.6x12 5 each 1337 T 3@ 10 pos 1349 | 3mm ()L —) () 5 pes
1141 | 3x6 - 3x8 - 3x10 - 3x12 - 3x14 5 each 1332 | 3x10 10 pes 1350 | 3mm(J/L—) G&) 5 pcs
1142 | 3x15 - 3x16 - 3x18 - 3x20 5 each 1333 | 3x12 10 pos 1351 | 3mm(L v R) G&) 5 pcs
1143 | 4x10 - 4x15 - 4x18 5 each 1334 | 3x15 8 pcs 1353 | 4mm (> )L/N\—) 5 pcs
m EI; ae;dtS/eIZTta;;)ing Screw ‘(kmzni()) Dmmmm f7 .\/#3 EXx *630 122; sz gz}; I\“; 2 ggz
1147 | 2.6x6 - 2.6x8 - 2.6x10 - 2.6x12 | 5 each Titanium Flat Head Sorew  (#:2) Sy —
1148 | 3x6 - 3x8 - 3x10 - 3x12 - 3x14 5 each 1385 | 4x6 8 pcs @ Woshar, *210
1149 | 3x15 - 3x16 - 3x18 - 3x20 5 each 1336 | 4x10 6 pcs =
1150 Ix15 < 4x20 - dx25 & oach 1337 4x15 5 pcs 1185 2mm * 2.6mm « 3mm 10 each
1151 X8 - Ax12 5 each 1338 4x20 4 pcs 1186 4mm « 5mm 10 each
o~ o N FHVEARIVAYIZ K525 1189 | 26x7x0.5 10 pcs
(o 2o Hex Gorem i (I 7 ekt soron e 1190 | 7x 11x05 -7 x 11x1 3 each
1366 | 3x6 10 pes 1361 | 3x8 8 pcs @ T — *420
1367 | 3x8 10 pos 1362 | 3x10 8 pcs Washer (Bt
1368 | 3x10 10 pcs 1363 | 3x12 8 pcs 1188 | 3x10x1 10 pes
1370 | 3x12 10 pcs 1364 | 3x15 8 pcs 1191 4x10x0.5 10 pcs
1388 | 3x15 10 pcs 1365 | 3x6 8 pcs 96651| 12x15x0.5 10 pcs
1389 | 3x18 10 pcs FHVERHIAY Y R *525 @ EUVY * 158
1395 | 3x25 5 pcs Dlmmmm Titanium Socket F/H Screw  (Ft:A) E-Clips (#t:2)
@\\Mﬂm\ﬂ RIVANY I IAER *420 1371 | 3x8 8 pcs 1380 | E1.5 10 pcs
Button Hex Screw (BEA) 1372 | 3x10 8 pcs 1381 E2.0 10 pcs
1369 [ 2.6x5 [ 10 pos 1373 | 3x12 8 pos 1382 | E25 10 pcs
@mmmmm‘ MY Ny AER *315 1374 | 3x15 8 pcs 1383 | E3.0 10 pes
Button Hex Screw (BEr)
1375 | 3x6 8 pcs 1384 | E4.0 10 pcs
1401 | 4x8 10 pes 1385 | E5.0 10 pes
1402 | 4x18 5 pes 1386 | E6.0 10 pcs
1403 | 4x22 5 pcs 1387 | E7.0 6 pcs
1406 | 2x5 10 pes 1390 | E10.0 6 pcs

ZZICHESINEMADOER Fy NEK
F1—H—\EREJCBBEVEDELLZE W,

38



